EEE’@SIHI“MU@ﬁ Instruction Manual Ex#kiiBAE

STEP KIT I'X-TREAD] / XRTv7& vk I X-TREAD| [ Parts No. 559-525-V000 ]

Applicable model #&iHHEE Specifications H#%

4RO IVEE (EFIU TR

SUZUKI GSX-R125 ABS DL33B (18-21) RYY 3w BHHSTDLL)
DL32D (22-) Position 1 (it28) 30mm BACK| 45mm UP
GSX-S125 ABS DL32B (18-21) Position 2 30mm BACK]| 57.5mm UP
DL32D (22-) Position 3 42.5mm BACK 45mm UP
Position 4 42.5mm BACK| 57.5mm UP

Usage notes HRALOITEE

Be sure to read this manual carefully before starting the installation.

Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
This manual must be retained until the product is scrapped.

CEARNCR T REIRGRAZEE HBFEALZE,
AHEDBRSFERACRYMFFHIES>TELBEIIODVW TR AR E—VIZOEEEZELFERA,

COmMBERBAEE, AERIHESNSIETHEEITREL TS,

Safety precautions R£EDITEE

Indicates potential hazards that may cause serious accident

28 4
&WARNWG BT RYALEAGEROBEEIHYET,

Products installation must be proceeded with appropriate qualification or knowledge.

Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

HRORY T ILEEERE. MEBERETDHIAMNTO>TIZELY,

UM FOARIEIRRAZEEIEY—ERRZa7ILICEH O %, BFEICHE> TS,

RILEOFYMEY—ERI =27 ILICRWRERL I THREO (T2 LTI,

ETPICETOREGCEDEENFKELB S L. BELICERERLGIGEMICFEIESE ., EfTEHRIELTZE,
It indicates potential hazards that may cause injury or product damages.

& CAUTION FE siatBEcoua@BoREELYET.

Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
Make sure the Motorcycle is securely positioned on the sufficiently flat place.

Ware gloves not to get injury when installing products.

HROBMYMFITE, BT TOO0 - IT75—DARBEIZITo TS,

HIOMYMFFIE, FEGBATERZ T2 ICRESE TITo TS,

BROBMYMSITF, T A—THEEBFRAL. BROITYOHISERELTITo TS,

FILSHRIZDOWLT

AREUBDTILZIOBEBIETILIANMLEBIZTIT>THY. TILIBRORAICBRIEREZERLERINTET,
FILRAREIL5~2534902(0.005~0.025mmyIENEHDED =&, EIOEZICKY D ILNA—DTILIHARNET A, BEEICEEEIHYEE A,
FILIAMI&KBFEE EHBATRAEISES LA, OVMOHEDERWIZIYBDRELNHYET,

LR ERRF. BLEEOERICKY.HE. ER. BE.EEENTIIENHYET,

FILIAMLEBEORME £ BEARITTWDIEFR(BBEAR)IHYET,

ERISOVTETZARADME LB ITONEN =0, IL—L-REEDHARICEYELADTFHI TRIZEL,

\Y ,‘q
Set contents YFH& XEDWROBA AT BRABETT,
No. Part No. Description & Q'ty || No. Part No. Description & Q'ty
1 559-50A-V110 t-17°b-b Type-2 LH(QRI-}" &) % 1 21 V-SH006-050 Fry7° 1 b M6Xx50 1
2 559-50A-V210 t-I7° b-b Type-2 RHX% 1 22 V-LH006-020 0-Ay R $97° i b M6X 20 2
3 V-004-SP181YGL A7Y7° 7° b-hL3X 1 23 V-LH008-030 0-ny b $497° 1 VM8 x 30 3
4 V-004-SP181YGR A7Y7°7° L-PRX 1 24 V-LH008-040 0-Ay N $997° 1" ) MM8 x40 1
5 V-004-CPS675YG JIM° 5 | SCP65-75% 1 25 V-BH005-035 i 9o4ry7° KV M5%35 1
6 V-004-BPSS165YG 7" L-30° 5" lSSBP165 3% 1 26 V-BH006-010 93y 7° KV M6X10 4
7 V-004-CR130BK y7h0y 130 1 27 V-BH006-020 KAy 7° 1 b M6X20 2
8 V-005-U060645t8 AN =4 - 27-D6L45t8 1 28 V-BH008-025 R4y 7° 1 b M8x 25 1
9 V-R04-FP101YG A7y7° I\ =77 0yHH47° % 2 29 V-BH008-035 WUy 7° 8 b M8x35 1
10 V-004-FP002 A7\ -IUR $9y7° 2 30 V-SD006-045 R%Y" M6x45 1
11 V-004-FPO03BK A° 5V -AL 2 31 V-SW008C A° UV 9y3v- M8 2
12 V-004-FP004 A5 5N - 2 32 V-NT005 fyb M5 1
13 V-KL031006GD AN -Y4--h3- t3GD 10x6 1 33 V-NT006S BRIty M6 1
14 V-KL251206BK AN Y--h3- S 15x6-123 1 34 V-NTO06SL SBRILIY b M6 1
15 V-KL152408BK AN —4--h3- 24x8-t15 4 35 V-NTL0O061 0y7fybL M6 1
16 V-KL152408YG A" =Zh5- 153% 2 36 V-004-LE002 0y IVMM6SL 1
17 V-004-SK1001BK A7Y7° h7-®20t10-M8 1 37 V-004-LEQOO5 0y IVM6-M8 & 1
18 V-BT005-008 7NA I IM5x 8 1 38 V-007-BS011 PULLXMYFA7-®16 1
19 V-BT006-020 A I ME6X 20 1 39 V-007-BS007 Y5-327° 09" 40 1
20 V-BT008-040 FNAR W IM8 x40 2

X-TREAD GSX-R125/S125 230331 KB 1/2



Installation BR{F 175 3%

PLQPO® OO

S)

6 32

25

@

Torque list [N*m]
M5 M6 M8 M10
5.0 10.0 22.0 34.0

O:xonvyER

Apply thread locking fluid
:No0.19,20,22,28,29

O:Z4H

Apply grease: N0.36,37

RR BRAKE MC

H—ERIZaT7INESRLSTDRATYITEMYSN L. MERIEMNLIRESBLARSZERYMTET,
ZOEE BEBLEDI-ORATITN—(DEEELEELEL TS,
RATITN—= RE AREINWN—EFHDUEICEDEET IV LFHEERYFHRO LAV EHBEROKBEOMETT,

Y IRE—) B —DT v a0yREIZBIDYE—V AT T E AN, STDDOFYMEIDFERALAROAYRIUFG)ZER

it TL—FRFIILOESEREL TS,

TL—FRAYFIERAYFRT—EB)IZIEEDHRAH . REIJLBIDARILE@EIZR T VT %5 o8 F TTRERAEEELY,
TL—FRAYFDRBEEZITV. TL—FS5oTD EATERERL TS,
AT TL—rETRIOEFITHRILN24) (X, AV LSHAoAVRYMFITEREL., KS40mmDRILEFERL TS,
BERDEFR LB -TTEROTSENENI L, BEOTFESNENIEEFHERLEFHOLTESLY,

SERE. RUETRICIE® T Sk -850 - AL TS,

Follow Genuine Service Manual to remove stock
rear sets and attach X-TREAD. At that time, cover
step bars with cloth to prevent injury. Tighten bolts
and nuts according to the diagram and torque list.
Set position of step bars and levers. Recommended
positions are marked with bold circles on the
diagrams. Make sure to apply thread locking fluid
and grease as shown on the diagrams.

Insert return spring (39) into the push rod part of rear
master cylinder, install rod end (37) using one stock
nut and adjust the height of the brake pedal.

Fit brake switch into switch stay (38) and hook spring
to the bolt (25) on pedal side.

Adjust the brake switch and check that the brake
lamp lights up.

Use longer bolt on the (24) location so as it makes
applicable to install Yoshimura exhaust system
together.

Keep enough clearance between rear sets and other
components.

Retighten all the bolts and nuts before riding.

(L)

g - —

—#py7p7-nn 33
(—ARM GEAR SHIFT)

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling

dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or

loss caused through using this product.

HWRCFREEDHIBAERYMFTRUERZHIEL., ) IVAS OV FETTHHECESZL,
#., AAFOFAICERT ZBEICOVTEHELFZZOEERE—TAVEEA,

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,
Kanagawa-pref. 243-0303 Japan

¢ SEDVC D2 .
T243-0303 #FR)IIRERAE)IRTHE6748 -2

BEVEDE: P
https://www.yoshimura-jp.com/contact/inquiry E

X-TREAD GSX-R125/S125 230331 KB 2/2



	スライド 1
	スライド 2

